
-17-

Model W1755H (For Machines Mfd. Since 01/20)
PA

RTS

62
61

60 59

51

50

42

31
1

2 3

4

5

6
7

8
9

10

11
12

13
14

15

16

18
19

17

20

21

22

23

29

30

24
25

26

27

28

36

43

44

45

46

47

48
49

52
5354

5556
57

58

28-2

28-1
28-3

28-4

28-728-5

28-6

28-8

28-9

28-10
28-11

240

Stand
PARTS



-18-

Model W1755H (For Machines Mfd. Since 01/20)
PA

RT
S

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 X1755H001 FLAT WASHER 5MM 28-6 X1755H028-6 R CAPACITOR 40M 250V
2 X1755H002 PANEL 28-7 X1755H028-7 MOTOR JUNCTION BOX
3 X1755H003 FLANGE SCREW M6-1 X 12 28-8 X1755H028-8 CENTRIFUGAL SWITCH 5/8-3450
4 X1755H004 BELT GUARD 28-9 X1755H028-9 CONTACT PLT-TUNGSTEN 5HP OR LESS
5 X1755H005 CABINET STAND 28-10 X1755H028-10 BALL BEARING 6203ZZ
6 X1755H006 FLAT WASHER 6MM 28-11 X1755H028-11 BALL BEARING 6202ZZ
7 X1755H007 HEX NUT M6-1 29 X1755H029 CAP SCREW M8-1.25 X 25
8 X1755H008 PHLP HD SCR M5-.8 X 16 30 X1755H030 LOCK WASHER 8MM
9 X1755H009 FLAT WASHER 5MM 31 X1755H031 PHLP HD SCR M5-.8 X 16
10 X1755H010 DUST PORT 36 X1755H036 STRAIN RELIEF
11 X1755H011 HEX NUT M8-1.25 42 X1755H042 EXT RETAINING RING 9MM
12 X1755H012 FLAT WASHER 8MM 43 X1755H043 PEDAL WASHER 13MM
13 X1755H013 SLEEVE 44 X1755H044 SHAFT
14 X1755H014 WHEEL 45 X1755H045 CAP SCREW M8-1.25 X 50
15 X1755H015 HEX BOLT M8-1.25 X 65 46 X1755H046 FLAT WASHER 8MM
16 X1755H016 MOTOR BRACKET 47 X1755H047 HEX NUT M8-1.25
17 X1755H017 FLANGE NUT 5/16-18 48 X1755H048 HEX NUT M10-1.5
18 X1755H018 CARRIAGE BOLT 5/16-18 X 3/4 49 X1755H049 FLAT WASHER 10MM
19 X1755H019 CARRIAGE BOLT 5/16-18 X 1 50 X1755H050 HEX BOLT M8-1.25 X 100
20 X1755H020 FLAT WASHER 5/16 51 X1755H051 FLAT WASHER 8MM
21 X1755H021 FLANGE NUT 5/16-18 52 X1755H052 TROLLEY WHEEL BOLT
22 X1755H022 FOOT 53 X1755H053 INT RETAINING RING 35MM
23 X1755H023 HEX NUT 3/8-16 54 X1755H054 BALL BEARING 6202ZZ
24 X1755H024 V-BELT A-40 4L400 55 X1755H055 TROLLEY WHEEL
25 X1755H025 MOTOR PULLEY 56 X1755H056 SLEEVE
26 X1755H026 SET SCREW M6-1 X 6 57 X1755H057 TROLLEY BRACKET
27 X1755H027 KEY 5 X 5 X 30 58 X1755H058 FLAT WASHER 10MM
28 X1755H028 MOTOR 1.5 HP 120V/240V 1-PH 59 X1755H059 HEX NUT M10-1.5
28-1 X1755H028-1 MOTOR FAN COVER 60 X1755H060 HEX BOLT M10-1.5 X 55
28-2 X1755H028-2 MOTOR FAN 61 X1755H061 PEDAL BRACKET
28-3 X1755H028-3 CAPACITOR COVER 62 X1755H062 PEDAL
28-4 X1755H028-4 S CAPACITOR 300M 125V 240 X1755H240 POWER CORD 14G 3W 72" 5-15P
28-5 X1755H028-5 CAPACITOR COVER

Stand Parts List



-19-

Model W1755H (For Machines Mfd. Since 01/20)
PA

RTS

101

103

105

108

107

109
112

114
115

116

118121

123
124

124

128

129

132

133

137

138

144

145

149 150

151

153

155

156

157

158
159

168

170

172
175

180
181

182

183

185

186

187

188 190191

192
194
193

196

199

200

201
202

203
204

205

207
209

210211
212

214

215
216

217

219
225
224
223

222

221

143

142
147

102

104

131
130

127
126

125

134

136

135

140
141

139

220

146
123

117

174

177
178

179

173

169

171

167

189

154

152

213

119
122

195

206

218

106

113

148

198

120

229

231
230

232

208

238
237
236

233
234
235
239

162

163

164
166

166

161
165

192

Jointer



-20-

Model W1755H (For Machines Mfd. Since 01/20)
PA

RT
S

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 X1755H101 LEVER KNOB 157 X1755H157 LOCK WASHER 8MM
102 X1755H102 SHOULDER STUD 158 X1755H158 BEARING BLOCK (LH)
103 X1755H103 BUSHING 159 X1755H159 BALL BEARING 6004ZZ
104 X1755H104 SHAFT 161 X1755H161 DRIVER BIT TORX T20
105 X1755H105 SET SCREW M6-1 X 16 162 X1755H162 CUTTERHEAD 6" HELICAL
106 X1755H106 SET SCREW M8-1.25 X 12 163 X1755H163 KEY 6 X 6 X 35
107 X1755H107 CARRIAGE 164 X1755H164 CARBIDE INSERT 15 X 15 X 2.5MM 10-PK
108 X1755H108 HEX NUT M6-1 165 X1755H165 L-WRENCH TORX T20
109 X1755H109 CAP SCREW M6-1 X 25 166 X1755H166 FLAT HD TORX SCR T20 M6-1 X 15
112 X1755H112 COLLAR 167 X1755H167 INT RETAINING RING 42MM
113 X1755H113 SUPPORT 168 X1755H168 BALL BEARING 6004ZZ
114 X1755H114 FLAT WASHER 12MM 169 X1755H169 BEARING BLOCK (RH)
115 X1755H115 HEX NUT M12-1.75 170 X1755H170 CUTTERHEAD PULLEY
116 X1755H116 CAP SCREW M10-1.5 X 30 171 X1755H171 FLAT WASHER 8MM
117 X1755H117 FLAT WASHER 10MM 172 X1755H172 CAP SCREW M8-1.25 X 25
118 X1755H118 CAP SCREW M5-.8 X 16 173 X1755H173 CAP SCREW M8-1.25 X 80
119 X1755H119 GIB 174 X1755H174 GUARD SPRING HOUSING
120 X1755H120 ECCENTRIC SHAFT 175 X1755H175 CUTTERHEAD GUARD
121 X1755H121 FLAT WASHER 8MM 177 X1755H177 TORSION SPRING
122 X1755H122 HEX NUT M8-1.25 178 X1755H178 ROLL PIN 3 X 16
123 X1755H123 SHAFT 179 X1755H179 SUPPORT
124 X1755H124 CAP SCREW M8-1.25 X 30 180 X1755H180 TABLE LIP
125 X1755H125 FLAT WASHER 6MM 181 X1755H181 FLAT WASHER 5MM
126 X1755H126 POINTER 182 X1755H182 CAP SCREW M5-.8 X 16
127 X1755H127 FLAT WASHER 6MM 183 X1755H183 TABLE (LH)
128 X1755H128 BUTTON HD CAP SCR M6-1 X 16 185 X1755H185 BUMPER 
129 X1755H129 ADJUSTABLE HANDLE 186 X1755H186 LOCK WASHER 6MM
130 X1755H130 INDEX PIN ASSY 187 X1755H187 CAP SCREW M6-1 X 30
131 X1755H131 ROLL PIN 3 X 20 188 X1755H188 BASE
132 X1755H132 COMPRESSION SPRING 189 X1755H189 RIVET
133 X1755H133 HEX BOLT M6-1 X 25 190 X1755H190 SCALE
134 X1755H134 HEX NUT M6-1 191 X1755H191 ADJUSTMENT SCREW
135 X1755H135 SWIVEL 192 X1755H192 HEX NUT M10-1.5
136 X1755H136 INDEXED LOCK COLLAR 193 X1755H193 SET SCREW M6-1 X 10
137 X1755H137 SET SCREW M8-1.25 X 10 194 X1755H194 SET SCREW M6-1 X 10
138 X1755H138 LOCK COLLAR 195 X1755H195 ADJUSTMENT SCREW
139 X1755H139 SET SCREW M8-1.25 X 12 196 X1755H196 TORSION SPRING
140 X1755H140 CLAMP 198 X1755H198 CHIP BREAKER
141 X1755H141 CLAMP 199 X1755H199 FLAT WASHER 6MM
142 X1755H142 SCALE 200 X1755H200 HEX BOLT M6-1 X 12
143 X1755H143 PHLP HD SCR M6-1 X 10 201 X1755H201 FLAT WASHER 8MM
144 X1755H144 FLAT WASHER 6MM 202 X1755H202 ADJUSTABLE HANDLE
145 X1755H145 BALL KNOB 203 X1755H203 ECCENTRIC BUSHING
146 X1755H146 STUD-DE M10-1.5 X 130 10/10 204 X1755H204 TABLE SHAFT
147 X1755H147 FENCE 205 X1755H205 SET SCREW M8-1.25 X 12
148 X1755H148 SCALE 206 X1755H206 TABLE SHAFT
149 X1755H149 RIVET 207 X1755H207 POINTER
150 X1755H150 TABLE (RH) 208 X1755H208 LEVER
151 X1755H151 TABLE SHAFT 209 X1755H209 FLAT HD SCR M5-.8 X 10
152 X1755H152 RABBETING EXTENSION TABLE 210 X1755H210 PIVOT BRACKET
153 X1755H153 CAP SCREW M6-1 X 20 211 X1755H211 ADJUSTING BLOCK
154 X1755H154 CHIP DEFLECTOR 212 X1755H212 HEX NUT M12-1.75
155 X1755H155 CAP SCREW M5-.8 X 12 213 X1755H213 LEVER
156 X1755H156 CAP SCREW M8-1.25 X 80 214 X1755H214 HANDLE

Jointer Parts List



-21-

Model W1755H (For Machines Mfd. Since 01/20)
PA

RTS

REF PART # DESCRIPTION REF PART # DESCRIPTION
215 X1755H215 CAP SCREW M8-1.25 X 40 229 X1755H229 SWITCH PEDESTAL
216 X1755H216 CLAMP PLATE 230 X1755H230 CAP SCREW M8-1.25 X 25
217 X1755H217 MEDIUM ADJUSTMENT SCR 231 X1755H231 LOCK WASHER 8MM
218 X1755H218 PUSH BLOCK 232 X1755H232 FLAT WASHER 8MM
219 X1755H219 WRENCH 8/10MM OPEN-ENDS 233 X1755H233 FLANGE BOLT M6-1 X 16
220 X1755H220 WRENCH 12/14MM OPEN-ENDS 234 X1755H234 BALL STRAIN RELIEF 13.5MM
221 X1755H221 HEX WRENCH 2.5MM 235 X1755H235 SWITCH BOX
222 X1755H222 HEX WRENCH 4MM 236 X1755H236 PADDLE SWITCH 120/230V
223 X1755H223 HEX WRENCH 5MM 237 X1755H237 PHLP HD SCR M4-.7 X 8
224 X1755H224 HEX WRENCH 6MM 238 X1755H238 SWITCH BRACKET
225 X1755H225 HEX WRENCH 8MM 239 X1755H239 STRAIN RELIEF

Jointer Parts List (Cont.)



-22-

Model W1755H (For Machines Mfd. Since 01/20)
PA

RT
S

Safety labels warn about machine hazards and how to prevent serious personal injury. The owner 
of this machine MUST maintain the original location and readability of all labels on this machine. 
If any label is removed or becomes unreadable, REPLACE that label before allowing machine to 
be operated again. Contact us at (360) 734-3482 or www.woodstockint.com to order new labels. 

Labels & Cosmetics
301

300

302

303

304

305

310

311

312
306

307

309
308

313

W1755H

MODEL W1755H
6" PARALLELOGRAM JOINTER

 w/HELICAL CUTTERHEAD

Motor: 1-1/2 HP, 120V/240V, 1-Ph, 60 Hz
Full-Load: 15A @ 120V, 7.5A @ 240V
Cutterhead Speed: 4800 RPM
Cutterhead Diameter: 3"
Cutterhead: Helical w/Indexable Inserts
Number of Inserts: 32
Maximum Depth of Cut: 1/8"
Cuts Per Minute: 19,400
Fence Tilt Stops: 45º, 90º, 135º
Table Size: 6" x 55-1/2"
Weight: 325 lbs. 

Specifications

Date

S/N

Mfd. for Woodstock in China

WARNING!

208624

To reduce the risk of serious injury when using this machine:
 1.  Read and understand owner’s manual before operating.
 2. Always wear approved eye protection and respirator.
 3. Only plug power cord into a grounded outlet.
 4. Keep all guards in place and in proper operating condition. 
 5. Never edge-joint stock smaller than 10" long, 3/4" wide, or 1/4" thick.
 6. Never face-plane stock smaller than 10" long, 3/4" wide, or 1/2" thick.
 7. Always use push blocks when face planing. 
 8. Keep hands at least 12" away from cutterhead. 
 9. Never cut deeper than 1/8" on a single pass.
 10. Tie back long hair, roll up sleeves, and DO NOT wear loose clothing, gloves, or 

jewelry.
 11. Turn motor OFF and disconnect power before changing inserts, adjusting 

tables/fence, or servicing.
 12. Be aware of "kickback" hazards and how to prevent them. 
 13. Before starting, ensure tables are adjusted properly, blades are secure, and 

jointer is stable.
 14. Do not joint boards with cracks, loose knots, or any defects.
 15. DO NOT expose to rain or use in wet locations.
 16. Always support workpiece against fence and table. Never attempt any 

operation free-handed. 
 17. Always feed workpiece against cutterhead rotation. Never move workpiece 

backward while feeding. 
 18. Prevent unauthorized use by children or untrained users; restrict access or 

disable machine when unattended.

Failure to keep hands clear 
of cutterhead will result in 
serious personal injury.  

Failure to keep hands clear 
of cutterhead will result in 
serious personal injury.  

Cutterhead 
exposed between 

these lines. 

READ
MANUAL

before using 
this equipment!

WARNING!

DISCONNECT
power before

adjustments or
 maintenance!

WARNING!

WEAR 
SAFETY GLASSES

or face shield when 
using or adjusting 

this equipment!

WARNING!

CAUTION

ALWAYS WEAR 

EAR PROTECTION 

WHEN USING THIS 

MACHINE!

DANGER!

WARNING! WARNING!

Use this guard for all 
operations possible, and 
immediately reinstall it 
following operations that 
require its removal.

ROTATING 
CUTTERHEAD BELOW!

KICKBACK HAZARD!
1. Ensure outfeed table is 

even with knives.
2. Never exceed the 

maximum depth of cut.
3. Do not stand directly 

behind workpiece.

ALWAYS USE 
PUSH BLOCKS!

Push blocks minimize the 
possibility of operator’s 
hands contacting the 
cutterhead while cutting. 

REF PART # DESCRIPTION REF PART # DESCRIPTION
300 X1755H300 CUTTERHEAD GUARD LABEL 307 X1755H307 SHOP FOX NAMEPLATE
301 X1755H301 FENCE/CUTTERHEAD LABEL 308 X1755H308 MODEL NUMBER LABEL
302 X1755H302 ELECTRICITY LABEL 309 X1755H309 MACHINE ID LABEL
303 X1755H303 SAFETY GLASSES LABEL 310 X1755H310 TOUCH-UP PAINT, SHOP FOX WHITE
304 X1755H304 EAR PROTECTION LABEL 311 X1755H311 TOUCH-UP PAINT, SHOP FOX BLACK
305 X1755H305 DISCONNECT POWER LABEL 312 X1755H312 DOUBLE BLACK STRIPE
306 X1755H306 READ MANUAL LABEL 313 X1755H313 SINGLE BLACK STRIPE


